
• "" ",Y" "'" 
01-"" • • • N. 

~ ........... ,-



Environmental Pollution and Control, 4th ed. 
by J. Jeffrey Peirce, P. Aarne Vesilind, Ruth F. Weiner 

 

 
 

•  ISBN: 0750698993 

•  Pub. Date: November 1997 

•  Publisher: Elsevier Science & Technology Books 

Saurabh
uglyboys logo

Saurabh
Note
Thanks to uglyboys@gmail.com



Preface 

Since this book was first published in 1972, several generations of students have 
become environmentally aware and conscious of their responsibilities to planet 
earth. Many of these environmental pioneers are now teaching in colleges and 
universities, and have students with the same sense of dedication and resolve 
that they themselves brought to the discipline. In those days, it was sometimes 
[...]
to the bottom of a primary clarifier are removed as raw sludge. 

Raw sludge generally has a powerfully unpleasant odor, is full of pathogenic 
organisms, and is wet, three characteristics that make its disposal difficult. It must 
be stabilized to retard further decomposition and dewatered for ease of disposal. 
Treatment and disposal of wastewater sludge is discussed further in Chapter 9. 

The objective of primary treatment is the removal of solids, although some 
BOD is removed as a consequence of the removal of decomposable solids. The 
wastewater described earlier might now have these characteristics: 

Raw After Primary 
Wastewater Treatment 

BODs, mg/L 250 175 
SS, mg/L 220 60 
P, mg/L 8 7 

A substantial fraction of the solids has been removed, as well as some BOD and 
a little P, as a consequence of the removal of raw sludge. After primary treat- 
ment the wastewater may move on to secondary treatment. 

SECONDARY TREATMENT 

Water leaving the primary clarifier has lost much of the solid organic matter but 
still contains high-energy molecules that decompose by microbial action, cre- 
ating BOD. The demand for oxygen must be reduced (energy wasted) or else 
the discharge may create unacceptable conditions in the receiving waters. The 
objective of secondary treatment is to remove BOD, whereas the objective of 
primary treatment is to remove solids. 

The trickling filter, shown in Figure 8-6, consists of a filter bed of fist-sized 
rocks or corrugated plastic blocks over which the waste is trickled. The name 
is something of a misnomer since no filtration takes place. A very active bio- 
logical growth forms on the rocks, and these organisms obtain their food from 
the waste stream dripping through the rock bed. Air either is forced through the 
rocks or circulates automatically because of the difference between the air tem- 
perature in the bed and ambient temperatures. Trickling filters use a rotating 
arm that moves under its own power, like a lawn sprinkler, distributing the 
waste evenly over the entire bed. Often the flow is recirculated and a higher de- 
gree of treatment attained. 

Trickling filtration was a well-established treatment system at the begin- 
ning of the twentieth century. In 1914, a pilot plant was built for a different sys- 
tem that bubbled air through free-floating aerobic microorganisms, a process 
which became known as the activated sludge system. The activated sludge 



Wastewater Treatment 113 

Influent 

Effluent 

FIGURE 8-6. Trickling filter 

process differs from trickling filtration in that the microorganisms are sus- 
pended in the liquid. 

An activated sludge system, as shown in the block diagram in Figure 8-7, 
includes a tank full of waste liquid from the primary clarifier and a mass of mi- 
croorganisms. Air bubbled into this aeration tank provides the necessary oxy- 
gen for survival of the aerobic organisms. The microorganisms come in contact 
with dissolved organic matter in the wastewater, adsorb this material, and ulti- 
mately decompose the organic material to CO2, H20, some stable compounds, 
and more microorganisms. 

When most of the organic material, that is, food for the microorganisms, has 
been used up, the microorganisms are separated from the liquid in a settling tank, 
sometimes called a secondary or final clarifier. The microorganisms remaining in 
the settling tank have no food available, become hungry, and are thus activatedm 
hence the term activated sludge. The clarified liquid escapes over a weir and may 
be discharged into the receiving water. The settled microorganisms, now called 

Air 

Waste 
influent 

! 
I Aeration tank 

f ul ! 

Return activated sludge . . . .  1 
! 
I activated 
~ sludge 

FIGURE 8-7. Block diagram of an activated sludge system 

Effluent 
y 



114 ENVIRONMENTAL POLLUTION AND CONTROL 

TABLE 8-3. Loadings and Efficiencies of Activated Sludge Systems 

Loading: F/M = Aeration Period BOD Removal 
Process lb BOD/day/Ib MLSS (hr) Efficiency (%) 

Extended aeration 0.05-0.2 30 95 
Conventional 0.2-0.5 6 90 
High rate 1-2 4 85 

return activated sludge, are pumped back to the head of the aeration tank, where 
they find more food in the organic compounds in the liquid entering the aeration 
tank from the primary clarifier, and the process starts over again. Activated sludge 
treatment is a continuous process, with continuous sludge pumping and clean- 
water discharge. 

Activated sludge treatment produces more microorganisms than necessary 
and if the microorganisms are not removed, their concentration will soon in- 
crease and clog the system with solids. Some of the microorganisms must there- 
fore be wasted and the disposal of such waste activated sludge is one of the most 
difficult aspects of wastewater treatment. 

Activated sludge systems are designed on the basis of loading, or the amount 
of organic matter, or food, added relative to the microorganisms available. The 
food-to-microorganism (F/M) ratio is a major design parameter. Both F and M 
are difficult to measure accurately, but may be approximated by influent BOD 
and SS in the aeration tank, respectively. The combination of liquid and mi- 
croorganisms undergoing aeration is known as mixed liquor, and the SS in the 
aeration tank are mixed liquid suspended solids (MLSS). The ratio of influent 
BOD to MLSS, the F/M ratio, is the loading on the system, calculated as pounds 
(or kg) of BOD per day per pound or kg of MLSS. 

Relatively small F/M, or little food for many microorganisms, and a long 
aeration period (long retention time in the tank) result in a high degree of treat- 
ment because the microorganisms can make maximum use of available food. 
Systems with these features are called extended aeration systems and are widely 
used to treat isolated wastewater sources, like small developments or resort ho- 
tels. Extended aeration systems create little excess biomass and little excess ac- 
tivated sludge to dispose of. 

Table 8-3 compares extended aeration systems, conventional secondary 
treatment systems, and "high-rate" systems that have short aeration periods 
and high loading, and result in less efficient treatment. 

Example 8.4 
The BOD5 of the liquid from the primary clarifier is 120 mg/L at a flow rate of 
0.05 mgd. The dimensions of the aeration tank are 20 ft × 10 ft × 20 ft, and the 
MLSS = 2000 mg/L. Calculate the F/M ratio. 



Wastewater Treatment 115 

'b  OD'day /1 0 .05 mgd) 3.8 ~ [454 g = 50 lb/day 

IbMLSS = (20 × 10 x 20) ft 3 2000 mgL 3.8 L 7.48 ft 3)  454g 

= 229 lb 

(8.~) 

(8.2) 

F__ = 50 = 0.22 lb BOD/day (8.3) 
M 229 lb MLSS 

Another process modification is contact stabilization, or biosorption, in 
which the sorption and bacterial growth phases are separated by a settling 
tank. Contact stabilization provides for growth at high solids concentrations, 
thus saving tank space. An activated sludge plant can often be converted to a 
contact stabilization plant when tank volume limits treatment efficiency. The 
two principal means of introducing sufficient oxygen into the aeration tank are 
by bubbling compressed air through porous diffusers or by beating air in me- 
chanically. 

The success of the activated sludge system also depends on the separation 
of the microorganisms in the final clarifier. When the microorganisms do not 
settle out as anticipated, the sludge is said to be a bulking sludge. Bulking is 
often characterized by a biomass composed almost totally of filamentous or- 
ganisms that form a kind of lattice structure within the sludge floes which pre- 
vents settling. 2 A trend toward poor settling may be the forerunner of a badly 
upset and ineffective system. The settleability of activated sludge is most often 
described by the sludge volume index (SVI), which is reasoned by allowing the 
sludge to settle for 30 minutes in a 1-L cylinder. The volume occupied by the 
settled sludge is divided by the original suspended solids concentration. 

SVI = (1000) (volume of sludge after 30 min, mL) 
mg/L of SS 

(8.4) 

Example 8.5 
A sample of sludge has an SS concentration of 4000 mg/L. After settling for 30 
minutes in a 1-L cylinder, the sludge occupies 400 mL. Calculate the SVI. 

SVI = (1000)(400mL) = 100 (8.5) 
4000 mg/L 

2you may picture this as a glass filled with cotton balls. When water is poured into the glass, the 
cotton filaments are not dense enough to settle to the bottom of the glass. 



116 ENVIRONMENTAL POLLUTION AND CONTROL 

If the SVI is 100 or lower, the sludge solids settle rapidly and the sludge re- 
turned to the final clarifier can be expected to be at a high solids concentration. 
SVIs above 200, however, indicate bulking sludges and can lead to poor treat- 
ment. 

Some causes of poor settling are improper or varying F/M ratios, fluctua- 
tions in temperature, high concentrations of heavy metals, or deficiencies in nu- 
trients. Cures include chlorination, changes in air supply, or dosing with 
hydrogen peroxide to kill the filamentous microorganisms. When sludge does 
not settle, the return activated sludge is thin because SS concentration is low, 
and the microorganism concentration in the aeration tank drops. Since there are 
fewer microorganisms to handle the same food input, the BOD removal effi- 
ciency is reduced. 

The performance of an activated sludge system depends on the perfor- 
mance of the final clarifier. If this settling tank cannot achieve the required re- 
turn sludge solids, the solids in the aeration tank (MLSS) will drop and the 
treatment efficiency will be reduced. Final clarifiers act as settling tanks for floc- 
culent settling and as thickeners. Their design requires consideration of both 
solids loading and overflow rate. 

Secondary treatment of wastewater usually includes a biological step, like 
activated sludge, that removes a substantial part of the BOD and the remain- 
ing solids. The typical wastewater that we began with now has the following 
approximate water quality: 

After Primary After Secondary 
Raw Wastewater Treatment Treatment 

BOD, mg/L 250 175 15 
SS, mg/L 220 60 15 
P, mg/L 8 7 6 

The effluent from secondary treatment meets the previously established efflu- 
ent standards for BOD and SS. Only phosphorus content remains high. The re- 
moval of inorganic compounds, including inorganic phosphorus and nitrogen 
compounds, requires advanced or tertiary wastewater treatment. 

TERTIARY TREATMENT 

Primary and secondary (biological) treatments are a part of conventional waste- 
water treatment plants. However, secondary treatment plant effluents are still 
significantly polluted. Some BOD and suspended solids remain, and neither pri- 
mary nor secondary treatment is effective in removing phosphorus and other 
nutrients or toxic substances. A popular advanced treatment for BOD removal 



Wastewater Treatment 117 

is the polishing pond, or oxidation pond, commonly a large lagoon into which 
the secondary effluent flows. Such ponds have a long retention time, often mea- 
sured in weeks. An oxidation pond and the reactions that take place in it are 
shown in Figure 8-8. 

Oxidation ponds, as their name implies, are designed to be aerobic; hence, 
light penetration for algal growth is important and a large pond surface area is 
needed. Ponds can provide complete treatment and a sufficiently large oxidation 
pond may be the only treatment step for a small waste flow. When the rate of ox- 
idation in a pond is too great and oxygen availability becomes limiting, the pond 
may be forcibly aerated by either diffusive or mechanical aerators. Such ponds are 
called aerated lagoons and are widely used in treating industrial effluent. 

BOD may also be removed by activated carbon adsorption, which has the 
added advantage of removing some inorganic as well as organic compounds. 
An activated carbon column is a completely enclosed tube, which dirty water 
is pumped into at the bottom and clear water exits at the top. Microscopic 
crevices in the carbon catch and hold colloidal and smaller particles. As the 
carbon column becomes saturated, the pollutants must be removed from the 
carbon and the carbon reactivated, usually by heating it in the absence of oxy- 
gen. Reactivated or regenerated carbon is somewhat less efficient than using 
virgin carbon, some of which must always be added to ensure effective per- 
formance. 

Nitrogen compounds may be removed from wastewater in two ways. Even 
after secondary treatment, most of the nitrogen exists as ammonia. Increasing 
the pH produces the reaction 

NH4 + + OH---) NH3"[" + H20 (8.6) 

:L_., 
o211 \ \  

Algae 1 COz ÷ sunlight , ~ . _ 0  z 

, ( ) 
Aerobic bacteria Organics + 02----~ CO z + HzO 

. . . .  O~'gon£cs - - - - ~ .  CH 4 * NH3 .+.'. ¢ O a . .  • 

FIGURE 8-8. An oxidation pond 



118 ENVIRONMENTAL POLLUTION AND CONTROL 

Much of the dissolved ammonia gas may then be expelled from the water into the 
atmosphere. The ammonium ion in the wastewater may also be oxidized 
completely to nitrate by bacteria like Nitrobacter and Nitrosomonas, in a process 
called nitrification. 

Nitrosomonas 
2NH4 + + 302 ~. 2NO2- + 2H20 + 4H- 

(8.7) 
Nitrobacter 

2NO2- + 02 ~ 2NO3- 

These reactions are slow and require long retention times in the aeration tank as 
well as sufficient DO. If the flow rate is too high, the slow-growing microor- 
ganisms are washed out of the aeration tank. 

Once the ammonia has been oxidized to nitrate, it may be reduced by a 
broad range of facultative and anaerobic bacteria like Pseudomonas. This deni- 
trification requires a source of carbon, and methanol (CH3OH) is often used for 
that purpose. 

6NO3- + 2CH3OH --9 6NO2- + 2CO2"1" + 4H20 

6NO2- + 3CH3OH --) 3N2"1" + 3CO21" + 3H20 + 6OH- 
(8.8) 

Phosphate may be removed chemically or biologically. The most popular 
chemical methods use lime, Ca(OH)2 , and alum, A12(SO4) 3. Under alkaline con- 
ditions, the calcium ion will combine with phosphate to form calcium hydrox- 
yapatite, a white insoluble precipitate that is settled out and removed from the 
wastewater. Insoluble calcium carbonate (CaCO3) is also formed and removed. 
The calcium may be reclaimed by burning in a furnace. 

CaCO 3 --9 CO 2 + CaO (8.9) 

Quicklime (CaO) is then slaked by adding water and forming lime, which may 
be reused for phosphorus removal. 

CaO + H20 --) Ca(OH)2 (8.10) 

The aluminum ion from alum precipitates as very slightly soluble alu- 
minum phosphate, 

AP + + PO43- --') AIPO4$ (8.11) 

and also forms aluminum hydroxide, 

AP ÷ + 3OH- --) AI(OH)3$ (8.12) 

which forms sticky flocs that help to settle out phosphates. Alum is usually added 
in the final clarifier and the amount of alum needed to achieve a given level of 
phosphorus removal depends on the amount of phosphorus in the wastewater. 



Wastewater Treatment 119 

Biological phosphorus removal is becoming increasingly popular since it 
does not require the addition of chemicals. In this process, the aeration tank in 
the activated sludge system is subdivided into zones, some of which are not aer- 
ated. In these zones the aerobic microorganisms become sorely stressed be- 
cause of the lack of oxygen. If these microorganisms are then transferred to an 
aerated zone, they try to make up for lost time and assimilate organic matter 
(as well as phosphorus) at a rate much higher than they ordinarily would. Once 
the microorganisms have adsorbed the phosphorus, they are removed as waste 
activated sludge, thus carrying with them high concentrations of phosphorus. 
Using such sequencing of nonaerated and aerated zones, it is possible to remove 
as much as 90% of the phosphorus. 

DISINFECTION 

EPA and state effluent rules require that municipal wastewater treatment plant 
effluents be disinfected before they are discharged to receiving bodies of water. 
Chlorine is commonly used for this purpose and a chlorine contact chamber is 
constructed as the last unit operation in the treatment plant. Typically 30 min- 
utes of contact time is required to kill microorganisms in the water with a chlo- 
rine residual often remaining in the water. Unfortunately, this residual, if 
discharged into a lake or a river, could damage the natural aquatic ecosystem, 
and dechlorination of the effluent is necessary. Because of the potential prob- 
lems associated with the use of chlorine, other methods of disinfection have 
gained favor in recent years, particularly nonionizing radiation when no resid- 
uals are apparent. 

C O N C L U S I O N  

A typical wastewater treatment plant, shown schematically in Figure 8-9, in- 
cludes primary, secondary, and tertiary treatment. The treatment and disposal 
of solids removed from the wastewater stream deserve special attention and are 
treated in the next chapter. 

Figure 8-10 is an aerial view of a typical wastewater treatment plant. Well- 
operated plants produce effluents that are often much less polluted than the re- 
ceiving waters into which they are discharged. However, not all plants perform 
that well. Many wastewater treatment plants are only marginally effective in 
controlling water pollution, and plant operation is often to blame. 

Operation of a modern wastewater treatment plant is complex and de- 
manding. Unfortunately, operators have historically been poorly compensated, 
so that recruitment of qualified operators is difficult. States now require licens- 
ing of operators, and operators' pay and status is improving. This is a welcome 
change, for it makes little sense to entrust unqualified operators with multi- 
million-dollar facilities, which require proper plant design and proper opera- 
tion. One without the other is a waste of money. 



120 ENVIRONMENTAL POLLUTION AND CONTROL 

Solids 
treatment 
and 
disposal 

Anaerobic 
digestion 

Sludge 
dewatering 

I 
Solids 

disposal 

~ From town 

Bar screen 
comminutor 
grit chamber_ 

J 
Aeration 

tank 

PRIMARY 
(physical) 

To stream 

i 1 SECONDARY 
- ~  (Aerobic 

biological) 

• j To stream 

I 

I Depending I L~n-'prblemj (advanced) 

To stream 

FIGURE 8-9. Block diagram of a complete wastewater treatment plant 



Wastewater Treatment 121 

FIGURE 8-10. Aerial view of a secondary wastewater treatment plant. [Courtesy 
Envirex.] 

PROBLEMS 

8.1 The following data were reported on the operation of a wastewater 
treatment plant: 

Influent Effluent 
(mg/L) (mg/L) 

BODs 200 20 
SS 220 15 
P 10 0.5 

a. What percent removal was experienced for each of the individual 
processes? 

b. What is the overall removal efficiency for BOD, SS, and P? 
c. What type of treatment plant will produce such an effluent? 

Draw a block diagram showing the treatment steps. 

8.2 Describe the condition of a primary clarifier one day after the raw 
sludge pumps broke down. What might be happening to the raw sludge? Why? 

8.3 Ponding, the excessive growth of slime on the rocks, is an operational 
problem with trickling filters. The excessive slime clogs spaces between the rocks 
so that water no longer flows through the filter. Suggest some cures for ponding. 



122 ENVIRONMENTAL POLLUTION AND CONTROL 

8.4 Suppose you are an engineer hired to evaluate an industrial waste- 
water treatment plant for a specific wastewater with which you have no expe- 
rience. What would you choose as the five most important wastewater 
parameters to be tested? Why would you want to know these values? 

8.5 The influent and effluent data for a secondary treatment plant are 

Influent Effluent 
(mg/L) (rag~L) 

BODs 200 20 
SS 200 100 
P 10 8 

Calculate the removal efficiency. Is the plant operating correctly. If not, what 
is wrong with the plant? What might be some actions to take to make it work 
better? 

8.6 Draw block diagrams of the unit operations necessary to treat the fol- 
lowing wastes to approximate effluent levels of BODs - 20 mg/L, SS - 20 mg/L, 
P = 1 mg/L. Do no calculations but be prepared to argue that the proposed 
plants meet the required effluent limits. 

BOD Suspended Solids (SS) Phosphorus 
Waste (mg/L) (mg/L) (mg/L) 

Domestic 200 200 10 
Chemical industry 40,000 0 0 
Pickle cannery 0 300 1 
Fertilizer manufacturing 300 300 200 

8.7 A percolation test shows that the measured water level drops 5 inches 
in 30 minutes. What size percolation field do you need for a two-bedroom 
house? What size would you need if the water level dropped only 0.5 inch? 

8.8 A family of four wants to build a house on a lot for which the perco- 
lation rate is 1.00 mm/min. The county requires a septic tank hydraulic reten- 
tion time of 24 hrs. Assume each person contributes 100 gal/day of wastewater. 
Find the volume of the tank required and the area of the drain field. Sketch the 
system, including all dimensions. 

8.9 An activated sludge plant runs with a mixed liquor-solids concen- 
tration of 4000 mg/L. The operator finds that she is able to increase this to 6000 
mg/L without any operational problems. 

a. How does she do this? 
b. What effect do you think this will have on the effluent BOD? Why? 



WastewaterTreatment 123 

8.10 A wastewater treatment plant operator runs a sludge volume index 
test in a liter cylinder and finds that at the end of 30 minutes' settling, the solids 
occupy 200 mL. He knows that the suspended solids concentration in his aer- 
ation tank from which he got the sample is 4000 mg/L. 

a. What is the SVI? 
b. Is this a good settling sludge, or is this operator is deep trouble? 

8.11 The BODs of the liquid from the primary clarifier is 100 mg/L at a 
flow rate of 0.05 mgd. The dimensions of the aeration tank are 20 ft × 10 ft × 20 
ft and the MLSS = 4000 mg/L. 

a. Calculate the F/M ratio. 
b. What type of activated sludge system is this? 

BOD 
DO 
F/M 
MLSS 
P 
SS 
SVI 
t 
f 

LIST OF SYMBOLS 

biochemical oxygen demand, in mg/L 
dissolved oxygen 
food-to-microorganism ratio 
mixed liquor suspended solids, in mg/L 
phosphorus, in mg/L 
suspended solids, in mg/L 
sludge volume index 
time, in sec or days 
retention time, in sec or days 



Chapter 9 

Sludge Treatment, 
Utilization, and Disposal 

When the wastewater is treated and discharged to a watercourse, the job is not 
over. Left behind are the solids, suspended in water, commonly called sludge. 
Currently sludge treatment and disposal accounts for over 50% of the treatment 
costs in a typical secondary plant, making this none-too-glamorous operation an 
essential aspect of wastewater treatment. 

This chapter is devoted to the problem of sludge treatment and disposal. 
The sources and quantities of sludge from various types of wastewater treat- 
ment systems are examined first, followed by a definition of sludge character- 
istics. Solids concentration techniques, such as thickening and dewatering, are 
discussed next, concluding with considerations for ultimate disposal. 

SOURCES OF SLUDGE 

The first source of sludge is the suspended solids (SS) that enter the treatment 
plant and are partially removed in the primary settling tank or clarifier. Ordi- 
narily about 60 percent of the SS becomes raw primary sludge, which is highly 
putrescent, contains pathogenic organisms, and is very wet (about 96 % water). 

The removal of BOD is basically a method of wasting energy, and sec- 
ondary wastewater treatment plants are designed to reduce this high-energy 
material to low-energy chemicals, typically accomplished by biological means, 
using microorganisms (the "decomposers" in ecological terms) that use the en- 
ergy for their own life and procreation. Secondary treatment processes such as 
the popular activated sludge system are almost perfect systems except that the 
microorganisms convert too little of the high-energy organics to CO2 and H20 
and too much of it to new organisms. Thus the system operates with an excess 
of these microorganisms, or waste activated sludge. As defined in the previous 
chapter, the mass of waste activated sludge per mass of BOD removed in sec- 
ondary treatment is known as the yield, expressed as mass of SS produced per 
mass of BOD removed. Typically, the yield of waste activated sludge is 0.5 
pound of dry solids per pound of BOD reduced. 

125 



126 ENVIRONMENTAL POLLUTION AND CONTROL 

Phosphorus removal processes also invariably end up with excess solids. If 
lime is used, the calcium carbonates and calcium hydroxyapatites are formed 
and must be disposed of. Aluminum sulfate similarly produces solids, in the 
form of aluminum hydroxides and aluminum phosphates. Even the biological 
processes for phosphorus removal end up with solids. The use of an oxidation 
pond or marsh for phosphorus removal is possible only if some organics (algae, 
water hyacinths, fish, etc.) are periodically harvested. 

SLUDGE TREATMENT 

A great deal of money could be saved, and troubles averted, if sludge could be dis- 
posed of as it is drawn off the main process train. Unfortunately, the sludges have 
three characteristics that make such a simple solution unlikely: They are aesthet- 
ically displeasing, they are potentially harmful, and they have too much water. 

The first two problems are often solved by stabilization, such as anaerobic 
or aerobic digestion. The third problem requires the removal of water by either 
thickening or dewatering. The next three sections cover the topics of stabiliza- 
tion, thickening, and dewatering, and then ultimate disposal of the sludge. 

Sludge Stabilization 
The objective of sludge stabilization is to reduce the problems associated with 
two detrimental characteristicsmsludge odor and putrescence and the presence 
of pathogenic organisms. Sludge may be stabilized by use of lime, by aerobic di- 
gestion, or by anaerobic digestion. 

Lime stabilization is achieved by adding lime (as hydrated lime, Ca(OH)2, or 
as quicklime, CaO) to the sludge and thus raising the pH to 11 or above. This sig- 
nificantly reduces odor and helps in the destruction of pathogens. The major dis- 
advantage of lime stabilization is that it is temporary. With time (days) the pH 
drops and the sludge once again becomes putrescent. 

Aerobic digestion is a logical extension of the activated sludge system. 
Waste activated sludge is placed in dedicated tanks, and the concentrated solids 
are allowed to continue their decomposition. The food for the microorganisms 
is available only by the destruction of other viable organisms and both total and 
volatile solids are thereby reduced. However, aerobically digested sludges are 
more difficult to dewater than are anaerobic sludges and are not as effective in 
the reduction of pathogens as anaerobic digestion, a process illustrated in Fig- 
ure 9-1. The biochemistry of anaerobic digestion is a staged process: Solution 
of organic compounds by extracellular enzymes is followed by the production 
of organic acids by a large and hearty group of anaerobic microorganisms 
known, appropriately enough, as the acid formers. The organic acids are in turn 
degraded further by a group of strict anaerobes called methane formers. These 
microorganisms are the prima donnas of wastewater treatment, becoming upset 
at the least change in their environment, and the success of anaerobic treatment 
depends on maintenance of suitable conditions for the methane formers. Since 



Sludge Treatment, Utilization, and Disposal 127 

Bacterial 
cells 

Insoluble organics I 

Extracellular 
enzymes 

Soluble organics I 

Acid-producing 
bacteria 

Volatile acids 
CO2 + H2 

Other 
products 

FIGURE 9-1 
Generalized biochemical reactions 
in anaerobic sludge digestion 

Methane-producing 
bacteria 

CH 4 + CO 2 
Bacterial cells 

they are strict anaerobes, they are unable to function in the presence of oxygen 
and are very sensitive to environmental conditions like pH, temperature, and 
the presence of toxins. A digester goes "sour" when the methane formers have 
been inhibited in some way and the acid formers keep chugging away, making 
more organic acids, further lowering the pH and making conditions even worse 